SAVE WATER

eawa

aquatic research

gooo

GOAL

The availability and reliability of freshwater resources
are under increasing pressure from climate change
(e.g., warmer weather, heat waves and droughts)
and rapid urbanization (i.e., increased demand). De-
creased and variable supply, as well as increased
abstraction, use, and disposal are increasing water
scarcity in many parts of the world, not just in arid
environments. Reducing water demand, reusing wa-
ter on site, and tapping into renewable water sourc-
es (e.g., rainwater) increases local water availability.

Install water
efficient fittings

Low-flush, vacuum or dry
toilets reduce water use

Rainwater harvesti
for on-site reuse

ng

On-site greywater or
[...]
/\ vermicompost

@ T43 VERMIFILTER

is a 24 household residential “eco-neighborhood” that has opted to
treat their mixed wastewater (~7000 liters per day) with a vertical
constructed wetland (250m?2), located in the shared garden. Pre-

i treatment includes two settling tanks with a five-day retention time,
‘ ‘ N and a buffer tank from which the water is pumped to the wetland
“ \ several times per day. The treated water is reused for toilet flushing,
/ reducing water consumption by 40%. Excess treated water is

— BWWB (Bewonersvereniging Bewust Wonen en Werken Boschveld)

‘ infiltrated underground. The municipality monitors the treated water
“\ “\\ and groundwater quality regularly.

@ consTrRUCTED WETLAND T41 STORAGE TANK ——()

Mixed wastewater treatment at mountain lodge with wetland

Y Located at 1882 min the heart of the Swiss National Park, Chamanna
i Cluozza offers accommodation to (~30) hikers and staff. Water used
onsite is sourced from nearby springs, the wastewater is treated
decentrally. Blackwater from the flush toilets and greywater flow
together through a vermifilter with charcoal filter (12 m2). The
effluent is then treated with a constructed wetland (40 m?2), after
which it is led to an infiltration area. The water is not reused. The
worm compost from the vermifilter is emptied periodically and used
onsite as a soil amendment.

@ consTRUCTED WETLAND | INFILTRATION 0




TECHNOLOGY

influent
distribution ‘ -
system

—

L

baffle

inlet pipe
(effluent from

settling tanks) feed pump

clarifier and

pump for settled recirculation tank

sludge (back to
settling tanks)

ANOXIC
TANK

SETTLING
TANKS

TRICKLING
FILTERS

CONSTRUCTED __
WETLANDS

T44

B //,:{/ B VU
+————perforated slab supports

outlet pipe (to
constructed wetlands)

DISC
142 ) 7eR —

media, while allowing drainage
and air flow into the filter

T50

\

=

Ty UV

uv o
DISINFECTION

T4

STORAGE
TANK

Trickling filters (sometimes also referred to as packed
bed filters, biological filters or recirculating media fil-
ters) are aerobic biological reactors that degrade organ-
ics. The wastewater trickles over a fixed bed of media
with a high specific surface area (engineered textiles,
wood chips, biochar, lava rock, prefabricated plastic me-
dia, coarse sand, gravel, peat moss). Microorganisms
growing as a biofilm on the media surface degrade
organic pollutants as the water trickles past. Trickling
filters can be fed by gravity, requiring no energy input,
or can be more sophisticated, requiring energy to recir
culate the wastewater over the bed. To ensure efficient
treatment, adequate air flow is important. Design must
ensure adequate drainage to achieve unsaturated, aer
obic conditions either via passive ventilation systems
or intermittent feeding. The hydraulic loading rate de-
pends on the wastewater characteristics, the type of
filter media, and the ambient temperature. Rotating
biological contactors (RBC) are similar to trickling fil-
ters; both are passive aeration fixed film processes. In
RBCs, a biofilm growing on discs is rotated through the
wastewater, intermittently exposed to air.

INPUT STREAMS TARGET OUTPUT(S)

[ Pre-treated Greywater () Treated Water
Pre—treated Blackwater

9 Pre-treated Mixed Wastewater

HASSALO ON g
Portland, OR, USA | 2018

o O
)
(=]

Four trickling filters integrated into the urban landscape

The wastewater treatment system of this LEED Platinum
neighbourhood treats an estimated 230 m3 of wastewater per day
from three large residential buildings. A series of trickling filters and
constructed wetlands are integrated into the urban landscape. After
UV disinfection, the treated water is reused for toilet flushing, cooling
systems, and landscape irrigation. Excess treated water is injected
into dry wells for groundwater recharge.



SPECIFICATIONS
INFRASTRUCTURE

Trickling filters can be placed in a technical room within the build-
ing, but are more often placed (partly) underground and outdoors.
Different prefabricated configurations are commercially available,
while custom-made solutions in concrete or with liners are also
possible. To prevent the filter from clogging, a preceding degreas-
er, screen, and/or solids removal step (usually a settling tank) is
needed. A clarifying step after the filter collects the sludge, or
“sloughed biomass’ that has shed from the media bed. A clari-
fier often also serves as a recirculation tank. The sludge from the
clarifier can be sent to a preceding settling tank, or to sewer, if
available. Alternatively, it needs to be dewatered and properly dis-
posed of.

OPERATION & MAINTENANCE

Trickling filters are low tech systems. Simple configurations have
few to no moving parts (i.e., rely on gravity) and therefore re-
quire very little maintenance. More complex designs require
control systems, a continuous power supply for pumping (i.e.,
recirculating the effluent over the filter) and regular mainte-
nance. However, both energy and maintenance needs are rela-
tively small compared to actively aerated bioreactors . . Op-
eration and maintenance is performed by a skilled operator, and
includes monitoring of effluent quality, inspection of clogging or
blockages, media cleaning if necessary, and sludge manage-
ment. Trickling filter media may need periodic washing, to re-
move excess biofilm and optimize air flow through the media.
Sometimes the media may need replacement.

Recirculation improves organic removal and nitrification due @
to longer contact times with the biofilm. Diluting the influ-
ent, lowers organic concentrations and increases the hy-
draulic loading rate. Recirculation also maintains moisture in
the media, particularly useful when handling variable flows.

TARGET OUTPUTS

Trickling filters are used for removal of organic matter (measured
in BOD, and COD removal) and for nitrification of ammonium to
nitrate. Nutrient removal is usually not significant. As with other
biological treatment steps, removal of pathogens and micropo-
llutants is limited, therefore the effluent should be treated with
additional treatment steps (e.g., filtration disinfection steps to
achieve the water quality necessary for the desired water reuse
application and to comply with local regulations, and public health
requirements.

Circular Sanitation TOOLBOX | 2025 | © Eawag
References and further information available at www.eawag.ch/en/wh/toolbox

SELECTED CASE STUDIES -

PAE BUILDING OIOIBIGI] 191V] )

Portland, OR, USA | 2021
Recirculating textile filter treating office building greywater

Greywater from the PAE office building (from sinks, showers and
dishwashers) is treated in the mechanical room on the first floor in a
compact prefabricated unit (overdimensioned to handle unexpected
peak flows) containing a lightweight, engineered textile to support
biofilm growth. The wastewater is recirculated from the bottom
of the tank and sprayed over the suspended textile via a pump
and pressurized distribution system. The effluent flows through
30-micron bag filters and UV disinfection before non-potable reuse
for flushing of the vacuum toilets, urinals and for onsite irrigation.
The building is Living Building certified.

ooo

ISk

RECIRCULATING
TEXTILE FILTER

uv PRESSURIZED
BAG FILTERS
50 DISINFECTION il STORAGE TANK O

T4 SETTLING
. TANK

SOUBEYRAN
Geneva, Switzerland | 2017

o O
)
(=]

Biochar filter to treat greywater from a residential building
Soubeyran in a 6-story building comprised of 38 homes (~100 p.e.).
After a degreaser, the greywater (~5.2 m3/d) trickles down through
a biochar filter placed below a wooden deck in the shared garden
(adjacent to the vermifilter for blackwater treatment). Effluent from
the biochar filter is treated further in a sand filter (50 m?®, vertical
flow, located below) and a gravel filter (55m?, horizontal flow, located
adjacent under the grass), together with rainwater and the effluent
from the vermifilter. The treated water is stored in a 26m? tank, and
reused for toilet flushing and irrigation.

@8 socrarRFILTER T49

SAND & GRAVEL O

" DEGREASER
FILTERS T41 STORAGE TANK

SIDWELL FRIENDS MIDDLE SCHOOL
Washinaton DC. USA | 2007

oo O
jaa)
oo

Landscape-integrated trickling filter and constructed wetlands

This LEED Platinum-certified school treats mixed wastewater
from toilets and sinks through a series of physical and biological
technologies. Mixed wastewater travels through the entire treatment
train for 3-5 days before reuse for toilet flushing and irrigation on the
campus. The constructed wetland and trickling filter are integrated
in the landscape, adjacent to the rain garden and biology pond. The
side of the trickling filter is used for educational signage and includes
a diagram of the on-site wastewater and stormwater management.
The school has reduced their water consumption by 90%.

trickling filter ——§] §

NI

constructed wetlands —

SETTLING CONSTRUCTED TRICKLING SAND w
T44
@ T2 T WETLAND FILTER T49 pirer T80 pisinrecTION 0



TECHNOLOGY

==11(0%

£

P S N N

AN
<

o
AN

four Moving Bed Biofilm
Reactors (MBBR) in series

HEAT
@ T42 SCREEN 61 exchancer —— 88 MBBR

inlet for pretreated
greywater

moving bed of
foam cube biomass
carriers (many other
carrier materials &
morphologies exist)

i

SRBLLE

aeration via
bubble diffusers

® heat

uv HEAT STORAGE

T80’ psINFECTION 161 ExCHANGER ~ ™1 “TANKS

Aerated bioreactors make use of microorganisms
growing in flocs (i.e., activated sludge), and/or biofilms
on fixed beds or moving carriers, to degrade organics
and remove nutrients from wastewater. Active bubble
aeration maintains aerobic conditions and keeps the
activated sludge and/or carriers suspended. The biolog-
ical treatment can occur in one tank or be distributed
over several tanks (multistage). To enhance nitrogen
removal when treating mixed wastewater, the set up
can include a non-aerated chamber (i.e., pre-anoxic
tank) or non-aerated intervals. Aerated bioreactors are
sometimes combined with plants growing hydroponi-
cally, the roots serving as an extra support for biofilm
growth while taking up nutrients. Depending on the
bioreactor configuration, these systems are called se-
quence batch reactors (SBR), moving bed biofilm reac-
tors (MBBR), submerged fixed bed biofilm reactors
(SFBBR), or integrated fixed film activated sludge
(IFAS). The specific configuration of aerated bioreactors
combined with integrated micro- or ultrafiltration
membranes, referred to as membrane bioreactors
(MBR), and is described separately in {@.

INPUT STREAMS TARGET OUTPUT(S)

(6w Pre-treated Greywater () Treated Water
W) Pre-treated Mixed Wastewater

BERLIN-PANKOW STUDENT HOUSE
Berlin, Germany | 2022

OlOIV]

MBBR system for greywater treatment and reuse

Roughly 16 m?3/d of greywater from showers and bathroom sinks are
treated in the basement of this 450 bed student housing apartment
complex with a multistage MBBR system coupled to filtration and
disinfection. The treated water is reused for toilet flushing. The heat
from the greywater (up to 10kWh per m3) is recovered via heat
exchangers for the hot water supply to the building.



SPECIFICATIONS
INFRASTRUCTURE

Bioreactor tanks can be prefabricated or built in concrete, and are
typically placed in a mechanical room in the basement of a build-
ing, underground, or in a separate building dedicated to treatment.
The design must be based on wastewater composition and vol-
ume as to not compromise treatment efficiency with an over or
under-dimensioned reactor. Different pre-fabricated reactor mod-
els are available.

Bioreactor variations with plants, integrated in a green-

house or in the urban landscape, can provide aesthetically
pleasing spaces.

OPERATION & MAINTENANCE

Energy use for aerated reactors can vary greatly depending on the
configuration, though bubble aeration is generally energy inten-
sive. Mechanical equipment such as mixers, aerators and pumps
requires electricity and maintenance. Chemical consumption can
also vary depending on the system configuration and wastewater
characteristics. Ferric chloride (FeCl,) can be used for phosphorus
removal and other chemicals may be necessary to enhance set-
tling of the sludge. Excess sludge must be regularly removed from
the system and disposed of (e.g., pumped to the sewer network,
if available), or valorized if there is an exisiting treatment for solid
streams.

TARGET OUTPUTS

Aerated reactors are useful for the removal of organic matter
(measured in COD and BOD, removal) and nitrogen. Effluent qual-
ity depends on the type of treatment configuration and opera-
tion. As with other biological treatment technologies, removal of
pathogens and micropollutants is variable, therefore the effluent
should be treated with additional biological treatment, filtration
and/or disinfection steps to achieve the water quality necessary
for the desired water reuse application, that also complies with
local regulations, and public health requirements.

Circular Sanitation TOOLBOX | 2025 | © Eawag
References and further information available at www.eawag.ch/en/wh/toolbox

SELECTED CASE STUDIES

OCEANHAMNEN, RECOLAB
Helsinborg, Sweden | 2021

=sor=———————— Recolab
i recovery plant

{ 7
underground
tanks

Oceanhamnen N\
district

TH51 OZONATION

ACTIVATED

SLUDGE T42 DRUMFILTER

; i COLLECTION
[S— TANK

L —

/ J A
-~ N N

. 'MBBR tanks

( ! hyél}opomc (tropical
<.~ - plants) FBBR in
e _greenhouse

N \ )
{~

< /“{\\\7 /\"\
A <" outdoor, hydroponic
¢ FBBRs
> |
~ VAL /

L Clarifier and sludge f
recirculation

[V

@ T42 SCREEN

@8 reer

BLITSAERD
Leeuwarden, the Netherlands | 2024

i PRETREATMENT

T42 DISCFILTER

@ wvesr

45
OIOIOLIE1 5] JEAn]

District scale treatment of greywater with activated sludge

Oceanhamnen district (2100 p.e.) uses an activated sludge system
to treat greywater. The buffer tank (80m3), biological tank (65 m3) and
a clarifier are concrete structures built below ground in the Recolab
recovery plant, and can be accessed via hatches on the floor. A drum
filter enhances solids separation before nanofiltration. In the future,
it is expected that the liquid effluent from the blackwater and organic
waste treatment will also be treated in this system. The recovered
water will be used as bathing water in a neighboring swimming pool
(under construction).

(3‘) heat

STORAGE

T48 NANOFILTER T61 HEAT PUMP " " O

O] v

“Sewer mining” and “hydroponics” for water reuse on campus
The treatment plant at Emory University is designed to treat 1500
m?3/d of wastewater in a space of 195 m2. The screened wastewater
is treated in a series of moving bed biofilm reactors (MBBR) (above-
ground, concrete tanks) and fixed bed biofilm reactors (FBBR) with
plants, or "“hydroponic reactors’ (integrated in a greenhouse and
outdoors). The effluent from the biological reactors is treated further
with a disc filter and UV disinfection located in the technical room
before storage in a ... tank. It is then redistributed around campus for
non-potable reuse in steam and chiller plants, and for toilet flushing,
accounting for ~40% of total water use.

STORAGE
T50 UVDISINFECTION T4 TANK O

©®

Household greywater treatment units for direct water reuse

14 homes in the new district development were built with separate
greywater piping and each home is equipped with a commercially-
available water treatment unit. Each treatment unit occupies 0.8 m2.
Greywater from the showers is treated and reused for toilet flushing
and for laundry resulting in significant water savings. The treatment
units run automatically and are monitored online by the provider.
Another 27 homes in the district were also built with separate
piping. Future residents can choose to install greywater or rainwater
systems.

T50 UVDISINFECTION O



TECHNOLOGY

biological

treated
reactor water tank

control
panel

)’ —

ultrafiltration
membranes

skid and

chemicals for
membrane
backwashing

uv

@7 T42 SCREEN @ visR

10" pisINFECTION

]

— 0

A membrane bioreactor (MBR) combines biological
treatment with membrane filtration. In the aerated bio-